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Marking

1. &L “fMRELTHE” B “RlBEAEATE” TR
The test report is invalid without “Special seal for inspection report” or “Inspection
official seal “of Test Center.

2. Bk & AREH MG “RillkEEHE” 8t “WMNPALAE” LK.
The copied report is invalid without restamping the "special seal for inspection report"
or "inspection official seal".

3. RETHAEN, FHIZNF FERG AL TR
The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.

4. ]EWRETLR
The test report is invalid if altered.

5. Xtk & A 7, MR & 2 AR TR N sl AL EE Y
Objections to the test report must be submitted to Test Center within15 days.

6. A AXTIERFE W 5T,
The test report is Valid for the tested samples only.

7. ARG HNARTRER, PREEFEER, FRF A SRR

As for test result, "N/A” means is “not applicable”, “P” means “pass”, “F” means “fail”.

I ERAr k. AR IR E 2 K 24 5 A % 29 S SRR K B #5 1 B

Lab Address: 1/F, Lankun Group Building B, No.29, Baoshi road, Xin’an Street, Bao’an
District, Shenzhen City, Guangdong Province, China

FIE(TEL): 0755-22678989-8069

{£ H(FAX): 0755-22678299

S 2 fi% (Post Code): 518101

E-mail: ces_sztc@corun.com
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TEST RERORT

Name of samples: Lithium-ion Battery Trade mark:BJY
PEMM AR ST Hth Ffr: BJY
Type/Model:

Sample status:

2L R
RS HHE: 602030 The samples is good

3.7V 300mAh 1.11Wh

Commissioned by: Shenzhen Bai Jia Ying Technology | Commissioner address: 3rd floor, 4 Jufu Road,
Changan Town, Dongguan, Guangdong

Sen FILHLbGE: | ARERET K LBRER4S
FALAL: WY EERAHE AR AR 3k

Manufacturer address: 3rd floor,4 Jufu Road,

Manufacturer: Shenzhen Bai Jia Ying Technology Co., Changan Town, Dongguan, Guangdong.

. AEREELbE: AR R S R4S
A b IR AERFEARAR Ik

Quantity of sample: 43 cells Sampled identification:

PR A 43 HLS FERRPRINT S : cl1#-c43#

Classification of Test: Commission Test Size of Product (LXWXT) :

LR ZerEIlat Fe RS 30.0mm*25.0mmx6.0mm
Receiving Date: Completing Date:

PR H: 2019-04-12 sekk H#H: 2019-04-25

Tested according to: Test item: 8 items

MAritE: ST/SG/AC.10/11/Rev.6/Section 38.3 WAATTE . 80

Test conclusion:
R 5518 -

The Lithium-ion Battery submitted by Shenzhen Bai Jia Ying Technology Co., Ltd. are tested
according to Section 38.3 of the sixth Revised Edition of the Recommendations on the Transport of
Dangerous Goods, Manual of Test and Criteria (ST/SG/AC.10/11/Rev.6/Section 38.3). The test items are
full items. The test results comply with the relevant requirements of the standard.

FHIR DN T A AR R AT PR B A B 7 Fit, (KAR (6 Tfalt S S @i i i i-F ) iR s Abwifk
FM BT HREE38.3 AT, RIEAEIE, WSS R S AR EAH G K .

The test results: pass.

RGER: it

Seal of CES
CESEi®E

Date of issue:
%R HHR: 2019

Approved by: ﬁ Reviewed by: F:é :H %
(LD (%)
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Description and illustration of the sample:
Bt B B A -
The sample’s status is good
FEARI R AT
Test item Sample No. State Remark
T H FE i 5 K& T
T1-T5 CLH~C10# kkat flrsicycle, |r1 fully chiiged stat(? ]
SN A S T A ) e 4 A RS
at first cycle at 50% of the design rated
T.6 Cll#~c15# capacity ]
B AN B S OB A 7 L BT A E
HE 50%
c16H~c19# Mat flrsicycle, |r1 fully chiiged state\
5N A B A T A ) 5 4 A RS
T.7 -
_ at fifty cycle, in fully charged state
c20f~c23# S B o R 5 s A RS
COAH~C33H kat flrstﬁycle, in Tully d|scf:f1rgfad sta‘te )
BN A O A 58 AT RUIR S
T8 after fifty cycles ending in fully discharged
C34#~c43# state -
S5 LTSS B A FRC A S O RIRES

Description of the sampling procedure:
IORERR P IR UL«

Description of the deviation from the standard, if any:
DR GE RATT B R AEIU UL -

Remarks:
HE: /
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Photos of Samples and Labels/# & H8 F K AniR

Samples /# i (602030 3.7V 300mAh 1.11Wh)
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Cell /H:E5 (602030

3.7V 300mAh 1.11Wh)
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ST/SG/AC.10/11/Rev.6/Section 38.3
Clause Requirements Result Verdict
s PSR AL R H e
38.3.4 | Procedure/JIRR -
Test 1: Altitude simulation/Jli& 1: & A
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least
six hour at ambient temperature (20+5°C)/ ¥ AT IR N 20+5°C, KAJE
JIRAKRT 11.6kpa KRB R IEAEA DT 6 4N/ o
Requirement/frifE E K : The samples
1. Cells and batteries Mass loss limit: <0.2% /F£f i i &35 2% cl#~c10#: no
<0.2%. leakage, no
2. Open circuit voltage not less than 90%, The requirement venting, no
38.3.4.1 relating to voltage is not applicable to test cells and batteries | disassembly, no P
at full discharged states/f¥f i i35 f5 I i HL & A T 58 HT | rupture and no fire/
TFEE B 90 % M SR AN 18 FH T 58 428050 H P Ha v AT RGeS 9 5 C1#~CLO#IIFE
3. No leakage, no venting, no disassembly, no rupture and no | f: LIRK . LHS
fire /B (R NJGIRIR. oS oMk, GHERLLRTS | Jofifk. Jomid bl &
BHRIBHIRAE . ToE KA
The data see
table /£ #% W31
Test 2: Thermal test/JIR 2: BEEIF
Test cells and batteries are to be stored for/ gt Al B AE it 2% -0 F
1.0ne temperature cycle: 75+2°C(6h) —40+2°C(6h) /— KR ENEH NT75+2C
(6h)—-40+2°C(6h).
2.The maximum time interval between test temperature extremes is 30 minutes/iz &
e A b K ] B I T) 29 30min
3.This procedure is to be repeated 10 times/®E & 10X & .
4.after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 +5C){EHAEE )G, B EE20+5C (46 4F T E B 24/
Requirements/f5 i E R The samples
38.3.4.2 | 1.Cells and batteries Mass loss limit: <0.2% /£ i Jii & 451 2 c1#~c10#: no P
<0.2%. leakage, no
2.0pen circuit voltage not less than 90%, The requirement venting, no
relating to voltage is not applicable to test cells and batteries | disassembly, no
at full discharged states/Ff it i 46 J5 T H S AMIE T3 AT | rupture and no fire/
TE% HL (190 % , e SR AN IE T 58 4 i e HaL R FL e R L Y5 c1H#~CLO#IIFE
3. No leakage, no venting, no disassembly, no rupture and no | fh: IR TTHES
fire/FEdh CRIIB) BTG JoHF . ol TR | oA oz L
KILBRH) KA Tk KIS
The data see
table /4 #% W31
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ST/SG/AC.10/11/Rev.6/Section 38.3

Clause Requirements Result Verdict

B PRAEER WAL R HlsE

38.3.4 | Test 3: Vibration/Jllik 3: #E3h

1. Cells and batteries are firmly secured to the platform of the vibration machine /
ORI o [ M 2 3R B & (RTHD L.
2. The vibration :a sinusoidal waveform with a logarithmic sweep between 7Hz and
200Hz and back to 7Hz traversed in 15 minutes/4E 3 LLIEsZ 3 a0, L7THZEE N
200Hz, RJGLEI/DIRIBITHZ Y —MEIR, — DMEMFFEELE 7B HON BT 214 .
3.The logarithmic frequency sweep is as follows/5 %3955

(1)For cells and small batteries: from 7 Hz a peak acceleration of 1gn is
maintained until 18 Hz is reached, The amplitude is then maintained at 0.8 mm (1.6

mm total excursion) and the frequency increased until a peak acceleration of 8gn
occurs (approximately 50Hz), A peak acceleration of 8gn is then maintained until the
frequency is increased to 200Hz/5t T B AN Bt : - 70K 28 FF 4R AR R Lgn Bk
DI BRI 18 2L, ARG RHRIRORFFE0.8ZK (MWL 1.62K) JHHg N
HLE R INIR LA BI8gn (AL A50MF2%) » H4 e R Id FE R FFAE8gn B R A 14 i
F2007#%% -

(2) For large batteries: from 7Hz to a peak acceleration of 1gn is maintained
until 18Hz is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total
excursion) and the frequency increased until a peak acceleration of 2gn occurs
(approximately 25Hz). A peak acceleration of 2gn is then maintained until the
frequency is increased to 200Hz/X} T KA HL I ZH . AT 22 FF 46 PR AF Lgn i) e Kk
843 | EEEEISHE, REFRREFE0SER (MRBLeK Jmuens | P
BRI BE IR B 2gn (R L1 9257825 ) 5 H4- B R B ORHF 7 2gn B B4R 54 I £1200
4.This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell /PAIREH ) A —AN T 1) 06 22 T B Al
P, XA S = EAREE T A EEL12 K, AN TTIRBANN, FR9/NE .

Requirements/f5 i E R The samples
1. Cells and batteries Mass loss limit: <0.2% /¥ & Jii £ 15 2% cl#~c10#: no
<0.2%. leakage, no
2. Open circuit voltage not less than 90%, The requirement venting, no

relating to voltage is not applicable to test cells and batteries | disassembly, no

at full discharged states/f¥f it i 4 5 ¥ #% HLUE N A TXEE AT | rupture and no fire/
T % LU 1790%, M SR AN FH T 58 4 108 5 L IR FL v A HL e %5 c1#~CLO#IMI R
3. No leakage, no venting, no disassembly, no rupture and no | f: IR TTHES
fire/Fein (R NG JToHER. ok, CHERLLRTGE | Tofifh. o bl &
KILRI KA THE KR

The data see
table /40 #% W31
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ST/SG/AC.10/11/Rev.6/Section 38.3

Clause Requirements Result Verdict

B PRAEER WAL R HlsE

Test 4: Shock/JUR 4: Wi vy

1.Test cells and batteries shall be secured to the testing machine/ LL# [ {6 42 [ &
A A F SR VA ot PR 4 S O A 2 18 o

2. Each cell shall be subjected to a half-sine shock of peak acceleration of 150gn

and pulse duration of 6 milliseconds. Alternatively, large cells may be subjected to a
half-sine shock of peak acceleration of 50gn and pulse duration of 11 milliseconds.
XFEEAS FLES DA 9 150gn 2 IESZ IR B2 bt , Bk Hrak6228h, KBRS %
B K JE 50gn Al ik b 5 SRR [ L1 =2 P 1) 2 IR 5% bk

3. Small batteries shall be subjected to a half-sine shock of peak acceleration of

100850
mass

150gn (or Acceleration(g,) = ( J ,which is smaller)and pulse duration of 6

milliseconds. Large batteries shall be subjected to a half-sine shock of peak

30000
acceleration of 50gn (or Acceleration(g,) = ( J ,which is smaller)and pulse
mass
. - L _— . . 100850 N
duration of 11 milliseconds. 454~ Hith LUEAE N 150gn (855 LN
mass

{6 MR IESZ BN piily, BRPRPEE6ZERD, KT B A 202 S e KNI E50gn (5%

38.3.4.4 (30000
5
mass

J HISIMED MUK R RIS (8] 1122 (4 IE52 B v o

3 .Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks/4: H i Bk H it 21 23
TE = AN HAHTE B 1 R 223 05 0 (9 1 J7 [ 452 =Ry, B TE IR T 1452 = IR b

BRIz 18k

Requirements/hiHEE K ; The samples

1 .Cells and batteries Mass loss limit: <0.2% /AR =S | c1#~c10# ;

<0.2% Acceleration=150g,

2. Open circuit voltage not less than 90%, The requirement | No leakage, no
relating to voltage is not applicable to test cells and batteries | venting, no

at full discharged states/Ff it ik 545 f5 T L S AMIK T35 | disassembly, no

HU 2 HL R 1990 % G2 SR ANIE FH T 568 4 i 56 H ) FRL Tt R H rupture and no fire/%
s S C1#~CLO#IIAE i
3. No leakage, no venting, no disassembly, no rupture and | W{E N £=150g,

no fire/FE il CHEIED) NJGIRWR. ToHE . ToMifk . TR L | il JToHE . o
T KRR I RIE YT DI
Bl % . The data see
table /44 .71
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ST/SG/AC.10/11/Rev.6/Section 38.3

Clause

B

Requirements Result

PRHEER WRG R

Verdict
Hl5E

38.3.4.5

Test 5: External Short Circuit/Jili& 5 : #MEi5E%

1.The cell or battery to be tested shall be temperature stabilized so that its external
case temperature reaches 57 + 4 C/{R FHAL A5 iR FE R E E57+4°C, DU AR B H
JWFE AN IR LI FI574°C.

2. the cell or battery shall be subjected to a short circuit condition with a total external
resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is continued
for at least one hour after the cell or battery external case temperature has returned
to 57 £ 4 CLEFE i IE A /N T-0.1QIR) i F LRI B E AT A B, FF S I AR IR FE R 3
57 +4°CZ G RFFFIBOIRE LN BL L.

3. the cell or battery must be observed for a further six hour for the test to be
concluded/s 5 ul F it 0 25t — B %L 6 AN /INNF A RE T 418 .

Requirements/Fr#EER - The samples
During the test and within six hours after test ,the cells or cl#~c10# :no
batteries/ZE MR FE H DL & 2 JE 64 /N, B ERHLIFE AL | disassembly, no

1. External temperature not exceed 170°C /4 iF A it rupture and no fire/
170°C. Y 5 c1#~CLO#MIFE
2. No disassembly, no rupture and no fire/ TGk FERZLATE | mh: TMEA. ToRR
HKRING R PAK T KIS

The data see
table/##5 WL 1

38.3.4.6

Test 6: Impact / Crush / Wik 6: #Ed/HE

Impact (applicable to cylindrical cells not less than 18mm in diameter) /f& & (GER T
HAA/NT 182K 1 AT Y Hiith)

1. This test sample cell or component cell is to be placed on a flat smooth surface/ %
TR AE i FH ) FUESECR A ) HE TR — SRS S T b

2. A 15.8 mm diameter bar is to be placed across the center of the sample, A 9.1kg
mass is to be dropped from a height of 61+2.5cm onto the sample/¥— B & A
15.8mm HIREAR S Bl ERCE S, K — PR N9.1kg IR 611 2.5em )i BE
P RE o

3. The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15.8 mm = 0.1mm diameter
curved surface lying across the centre of the test sample. Each sample is to be
subjected to only a single impact/4% 5 i i I RAFE, P\l 55~ 30 [ SR 1 P47 -5 8
AR BRAE PO EAR15.820.1 KB MR I NMER . Mk L% — k3
s

N/A
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ST/SG/AC.10/11/Rev.6/Section 38.3

Clause

L]

Requirements Result

PRAEESR MR R

Verdict
Hl5E

38.3.4.6

Requirements/Fr# R ;

1. Cells external temperature not exceed 170°C/Hiit 8L
P 4 e v 2 T P2 AN 3 170 °C .

2 .No disassembly, no rupture and no fire within six
hours of this test./iIAIZE W56 N2, HEMES
WS N TE SRR RN TE o KIS R .

N/A

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18mm in diameter)/#5 k. GEH THEAEE . 83, MM/ A0 Bb A EE /N T 182K 1)
[ FE: 7 FRLE D

1. A cell or component cell is to be crushed between two flat surfaces. The crushing
is to be gradual with a speed of approximately 1.5cm/s at the first point of contact.
The crushing is to be continued until the first of the three options below is reached/
W BB E T VTS AP L BB s, ) BEZETINR, 7R 58— AN ef i)
WL RLINL 5 B/ M. HEFRFSEHET, EEIHILL N =FE Nl —:

(a) The applied force reaches 13kN + 0.78kN /jiti i) /734 $]13T-4:+0.78 T4

(b) The voltage of the cell drops by at least 100mV/ i 1) B & T B 2 /0 100224k

(c) The cell is deformed by 50% or more of its original thickness/ i 28 ik JF 44 5 i
[1150%LA I .

2. A prismatic or pouch cell shall be crushed by applying the force to the widest side.
A button/coin cell shall be crushed by applying the force on its flat surfaces/##E 5%,
E S SRV > 3570 Rl )R SO 51 VA N DA RN AN S B o S TET) R S 2 S A A NS
I\l 2 LI 7 I i s

Requirements/Fr# 5K . The samples

1. Cells external temperature not exceed 170 °C/HL:t B} c11#~c15#:n0

F 7 ) ¢ vy 2 T i P2 AN B I 170°C disassembly, no rupture
2.No disassembly, no rupture and no fire within six and no fire/4 5
hours of this test/ ¥ 4 HUR 6N 2 iy, HlsFIR &y | CLIH~CISH#IRE M. A

FRL S TR A A T T P AR
The data see table2/% ¥

W2

38.3.4.7

Test 7: Overcharge/fliR 7: 7

1. The charge current shall be twice the manufacturer's recommended maximum
continuous charge current/ LL245 6l | HEFE (1) 5 K47 45 78 HL FLRDO AL i 8 L
2 .The minimum voltage of the test shall be as follows/Zll i £ /) HL A
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ST/SG/AC.10/11/Rev.6/Section 38.3

Clause Requirements Result Verdict

£ PRAEER WAL R HlsE

a) When the manufacturer’'s recommended charge
voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge
voltage of the battery or 22/ 5 |~ S HEFE H) 78 H HLE A
L8V, AT /N 78 LS S | SR A8 B K TS
H S R 5 B 2 22V IR AN

b) When the manufacturer’'s recommended charge

The voltage of the test is
8.4V, and the current is

0.6A
voltage is more than 18V, the minimum voltage of the . . .
? | | d WA 8.4V | 1
test shall bel.2 times the maximum charge voltage/41 4 550.6A

] FZHEAZ R 70 FE L R R I A8V, AR /) 78 HE R B
38.3.4.7 K& R bR K S B R R 1,24 5
3. Tests are to be conducted at ambient temperature 20
+5°C, The duration of the test shall be 24 hours/20£5C
FREGIR LN, I RFLL24/ T .

Requirements/Fr#k 5K : The samples c16#~c23#
No disassembly and no fire within seven days of this test/ | no disassembly, no
WIS AR RIS H AR 57 RN, MICAEAFIICHE KL | rupture and no fire/4i 5
FRAE. NC16#~C23#IREM:
fiRtk. JokE KIS

For voltage data before
test, see table 3. AL A
LR L33

Test 8: Forced discharge/JUk 8: F&HIHH

Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer/2045C [ ELIRE T, FEaA s
HERAEL2V B H I BT SRR, b B RS e A FE AR FER i
J 46 5E B R TR L AL

The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
38.3.4.8 | discharged for a time interval (in hours) equal to its rated capacity divided by the =]
initial test current (in ampere)/4& % 17 A FE AT E Ik B ICAE MK L S B 1 B K/ N R T
R FECRIRT , B FE B SR BRI [R] NI SR E 25 BB DA AR FR (&2 85) «
Requirements/Fr#E R : The samples c24#~c43#
No disassembly and no fire within seven days of this test/ | no disassembly and no
IR AR IR P ARG ST RN, BITCARARITCAE K3 | fire /9% 5 HC24#~cA3#TG
RKEE. fiet. JoE KR

For voltage data before
test, see table4. /AR5 Fl
LR L K4
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Tablel
Tablel: T1~-T5/ F1, R 1-RKS
g cl# C2# c3# ca# c5# co# c7# c8# co# clo#
OCV prior to test
. . 4.174 4,173 4.174 4.174 4.174 4.174 4,173 4.174 4.174 4.174
LA HLE (V)
Mass prior to test
. U 6.482 6.535 6.508 6.524 6.553 6.526 6.518 6.537 6.528 6.534
0 HI 5 = (g)
Mass loss
Zﬁ;‘];e Fis#ise | 0.000 | 0.015 | 0.015 | 0.000 | 0.000 | 0.000 | 0.015 | 0.000 | 0.015 | 0.015
. . (%)
Simulation
Wikl gy | Change
REAZA ratio 100 100 100 99.952 100 99.976 | 99.952 | 99.976 | 99.976 | 99.976
CERENEACH))
Mass loss
Test 2: ek 0.015 0.000 0.000 0.015 0.015 | 0.031 | 0.031 | 0.000 0.015 0.000
Thermal (%)
test
Wik 2: 45 | Change
PEEIR ratio 99.114 | 99.161 | 99.161 | 99.113 | 99.114 | 99.089 | 99.113 | 99.113 | 99.089 | 99.377
HL [ EE (9%6)
Mass loss
Test 3: R 0.015 0.015 0.015 0.000 0.000 | 0.015 | 0.015 | 0.000 0.000 0.015
Vibration | (%)
{E‘UiﬁgB %}E Change
2 ratio 99.952 | 99.952 | 99.952 | 99.952 | 99.976 | 99.952 | 99.952 | 99.976 | 99.927 | 99.928
F s LE (%)
Mass loss
Test 4: JR Rk 0.015 0.015 0.015 0.015 0.015 0.000 0.000 0.000 0.000 0.000
Shock (%)
{mﬂiﬁ 4: jJH Change
M | ratio 100 99.976 | 99.976 100 100 99.976 100 99.976 100 99.976
L% LK (%)
Test
5:External
Temp,
Short C
Circuit (C) 55.1 55.4 55.2 55.1 55.3 55.3 55.5 55.4 55.3 55.4
JE °
Wit s 4 | HBE(C)
e
Table2
Table2: Crush /3& 2: %%
Sample No,
v oo cll# cl2# cl3# cla# cl5#
ﬁnu*ﬁ
Test 6: Crush OCV prior to test
N . 3.791 3.792 3.791 3.791 3.791
W65 & RIGHTHEE (VD
Temp, (C)
. . 24.1 24.3 24.7 24.5 24.3
BE (C)
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Table3
Table3: Overcharge Test of batteries/ ¥ 3 HhE R RE
Test7: Sample No, Cl6# | Cl7# | Ci8# | C19% | C20# | C21# | C22# | C23#
esr:. i
‘OYerC‘ arge OCV prior to test
W7k 78 RIGRTRE (v) | 4174 | 4173 | 4174 | 4174 | 4174 | 4173 | 4174 | 4173

Table4

Table 4: Forced discharge / 3% 4: R#IHH

Sample No,

B c24# Cc25# Cc26# c27# c28# c29# c30# | c31# | c32# c33#

Test 8: OCV prior to test

Forced o 3.271 | 3.305 | 3.375 | 3.307 | 3.287 | 3.345 | 3.296 | 3.333 | 3.297 | 3.297
AT L (V)

discharge N
mite: 5 | SAMPIeNO. gy | camu | c36# | ca7# | c38# | c39# | cdo# | cal# | cd2# | ca3#
b G P S
OCVipriortotest | 5 266 | 3.279 | 3.206 | 3.377 | 3.283 | 3.273 | 3.367 | 3.374 | 3.303 | 3.292
IR T HE (V)

-- End of Report --



